FCC TEST REPORT

FCCID : XSALUMTS5-AX0DXX
Applicant : Lumiversal, Inc.
Address : 500 N. Rainbow Blvd; Suite 300, Las Vegas, NV 89107

Equipment Under Test (EUT) :

Product Name : Lighting Fixture

Model No. : LUMT5-Ax0D/14-U, LUMTS5-Ax0D/21-U,
LUMTS5-Ax0D/28-U, LUMTS5-Ax0D/35-U

Standards : FCC CFR47 Part 18 Section 18.305:2009
Date of Test : August 5 ~ August 23, 2011
Date of Issue : October 8, 2011

- M. i
Test Engineer  : Hunk yan W A %

Reviewed By : Philo zhong “TZily 2k 959

| Test Result | : PASS

Prepared By:
Waltek Services (Shenzhen) Co., Ltd.
1/F, Fukangtai Building, West Baima Rd., Songgang Street, Baoan District,
Shenzhen 518105, China

Tel :+86-755-27553488
Fax:+86-755-27553868

The sample detailed above has been tested to the requirements of Council Directives ANSI
C63.4:2003. The test results have been reviewed against the Directives above and found to meet
their essential requirements.

Waltek Services
Ref. No.: WT10093841-N-E-F



Page 2 of 20

Lumiversal, Inc. FCC ID: X5ALUMT5-AX0DXX
2 Contents
Page
1 (OL@ LY L = = A €] TR 1
2 (OL@ VI I =\ I R 2
3 TEST SUMMARY ..ottt ettt e et e st e e e s b bt e e sabeee e s sab e e e s sabbesesbaeeessbbeeesssbbessaabeassssabeeessbbesssabbeesesarens 3
4 GENERAL INFORMATION. ..ottt ettt sttt e s e bt e e s s s bt e s s sab et e s s bt e e s s bt e e s sabbaessssbeeeessbaesesbaeeessabeneas 4
4.1 CLIENT INFORMATION .....cuutiriiieeeiieiiureeeeeeeeeiiueeeeeeeeeesiuseseseeeeesassssseseeeeeanssssesseessensisssesssessensssresseeseennnssrssssseesennsnes 4
4.2  GENERAL DESCRIPTION OF E.UL.T....ooiiiiiiiiiiiieeeie ettt e s et e et e s eaaeeeeenaeeesennneesennaes 4
4.3 DETAILS OF E.ULT . ..ottt e e e ettt e e e e e ee e e e e e e e eesaaaaaeeeeeeeesaabaseeeeeeenstasreeeeeeennaees 4
4.4  DESCRIPTION OF SUPPORT UNITS ....ouvviiiiiiiiiiiirerieeeeeeieiueeeeeeeeeeesssreeeseeeeesisssesseeseensissssseseessmmssesssssesssnsisssssssesesnnes 4
4.5 STANDARDS APPLICABLE FOR TESTING ......ceittittiiiiiiiiieiieeeeeeee ettt ettt 4
4.6 TEST IMETHODOLOGY ...cccuuvvviieeeeiieiiuueeeeeeeeeesiisseeeseeeeesissssseseeeeesastsssesesesesnsisssesssessemsissssseessemsssssesseessemmsssssseseessnnsne 4
T 1 255 Al 2N 1 ) 5 USSP PURRRRN 5
4.8 TEST LOCATION ... .uviiiiiiieeitieeee e e e eeeeee e e e e eeee it e e e e e eeesttaeeeeeeeeeaatasseeeeeeeaassasreseeeseeasassaaeseeeseasaassereeeseeennstssreseeesennees 5
5 EQUIPMENT USED DURING TEST ..ottt sttt sta e ta et e st e staestaestaestaeaesnaesneesneennnenseenes 6
6 CONDUCTED EMISSION TEST ..ottt ettt ettt et s ettt sab et e s s bt e s s s sbb e e s s aabaeasssbaesssbbesssabeeeessrbeeeas 7
6.1  TEST EQUIPMENT ......coiittitiieeeeeeeitteeee e e e eeeete et e e et ee et e e e e e eeeseataaeeeeeeeeaasaraseeeeeeeaastaareeeeeseeaaaasaeeeeeeeeasasereseseeenserenens 7
6.2 TEST PROCEDURE ......ccoootuvtiieeeeiieiieeeeee e e eeeeiteeee e e e eeeeaaaeeeeeeeeeeeataaaeseeeeeaasasaseeeeeeeaataaseeeeeseeaasasaeaeeeeeaaaareseseseennsareres 7
6.3 CONDUCTED TEST SETUP ...ccoiiiiittteeiee et eeeeiteeee e e et eeeiateeeeeeeeeseataaeeeeeeeeeestsaseaeeeeeaataareeeeeseaassaareseseeseassarereseseennssrreres 8
6.4 EUT OPERATING CONDITION ......ouuviiiieeiieiiuureeeeeeeeeiiisreeeeeeeeesiisseseseeeeesssssseseseesmmssssssssesssmsissssssesssmsissssseesesnmssssssees 8
6.5 CONDUCTED EMISSION LIMITS ....uuvviiiiiiiiiiitieeieeeeeeeitieeeeeeeeeeettereeeeeeeeetaaseeeeeeseestasseeeseseeesatseseseseeesistsereeeeeeesnssrnnees 9
6.6 SPECTRUM ANALYZER ......cciiiiiiiiiiuueeeeeeeeeesiitreeeeeeeeesiiaseeeeeseeesitseseseeeseaasssseseeeeeaassssseeeseseesstasssssseesensisrreseeeseennssnrerens 9
6.7 CONDUCTED EMISSION TEST RESULT .....uuuttiiiiiiiiiiitiieiee e eeeeeieee e e e eeeeateeeeeeeeeeaaaseeeseeeeesasseseseseeesistsereeeeeeesnsrnnees 9
6.8  MEASUREMENT DATA ...ovviiiiiiiiiiieeie ettt e e ettt e e e et et e e e e e e eesaaae et e eeeeesstaereeeeeeesnataeseeeseesanstasseeeeeeeanarerees 10
7 RADIATED EMISSIONS TEST ..ottt ettt sttt ettt seate e s s st e e s et b e e s s bb e e e s sbb e e e s sabaesssabaeeessrbaeeas 12
7.1 RADIATED EMISSION DIATA ...ttt eeeeetteeee ettt eee ettt e e e e e ettt e e e e eesaaaareeeeeeesataaeeeeeeesenstasseeeeeeeenarerees 12
7.2  MEASUREMENT UNCERTAINTY ...uuvvriiiieeiiiiteeeeeeeeeeeiureeeeeeeeessuaseseseeeeesisssssssessessissssssessesmmsssssssesessmnsisssssssessmnssrssees 12
T3 BT SETUP....utteeiiec ettt ettt e et e e e e e e ettt e e e e e eeetaaaeeeeeeeeesaaaaeeeeeeeeesataseeeeeeeeasasseeeseseennsarerens 13
7.4 SPECTRUM ANALYZER SETUP......uuutiiiiieiiiitteeeeeeeeiesiireeeeeeeeeesiaseeeseeeessissseeseeeeesistseseseesesssssssseesesssnsissssseseeemnsisrees 13
7.5  TEST PROCEDURE .....ccooittttiiieeeiietieeeee e e e eeeetaeeeeeeeeeeeaaeeeeeeeeeesaaeeeeeeeeeesaareeteeeeeasastseseseeeeeanatsseeseseeeansssseseeeeesnsarerees 14
7.6 CORRECTED AMPLITUDE & MARGIN CALCULATION .......ceiitiuuriieeeeeiiiireeeeeeeeeeiirreeeseeeeesisseeeseesessssssssesesesnsnsresess 14
7.7  SUMMARY OF TEST RESULTS .....uutttiiiiiiiiiiiieeie e e e eeeeee e e e e eeettaee e e e e e eeetaaaeeeeeeeeestaaaeeeeeeeeesaareeeeeseeesasssreseseennsarenes 15
8 PHOTOGRAPHS OF TESTING ... ..ottt ettt sttt e s s eb e e s s bbe e s s s bt e e e s saba e e s sbaesssabaeeessrbaeeas 17
8.1 CONDUCTED EMISSION TEST VIEW......uututiiiiiiiiiiiiieeeeeeeeeeiiteeee e e e eeeetaaeeeeeeeeesaaaaeeeeeeseesaassereseeeeesisasaseseeeeenarasreeeeens 17
8.2 RADIATED EMISSION TEST VIEW .....uuiiiiiieiiiiiteieeieteeeeeeeee e et e eeaaeeeeeaeeeeeesaeeeeenaaeesenaaesssenseeesansneessnseeseennnseesaneeeas 17
9 PHOTOGRAPHS - CONSTRUCTIONAL DETAILS ...ttt sttt st e 18
9.1  EUT = APPEARANCE VIEW......ccittttttiiieeeeieiiteeee e e e eeeeiaeeeeeeeeeesaaaeeeeeeeeestaaaeeteeeeeesestaereseeeeesstassseeeeesantssseeeeeeennsarerees 18
9.2 EUT = SPECIAL VIEW....ouuuiiiiiiiiiiiiireeeeeeeeeitteeeeeeeeeeeaaeeeeeeeeeesaaseeeseeeeesataeseeeeeeesastsereseeeeesastasssseeeesanassseseseeeansarerees 18
0.3 PCB - FRONT VIEW L..oititiiiiiiiiiiiiiiieeee e eeeettee e et ettt e e e e e ettt e e e e e e e eeaaaaeeeeeeeeesstaeseseeeeesnatsaeeeeeeeeanstssseseeeeeansararees 19
0.4 PCB - BACK VIEW ...ttt oottt ettt e e e ee et e e e e eeataae et e e e eeesataeseseeeeesnataaeeeeeeeeanstssneeeeeeeenarerees 19
O O O 1A = TR 20
WALTEK SERVICES

Reference No.: WT10093841-N-E-F



Page 3 of 20

Lumiversal, Inc. FCC ID: X5ALUMTS5-AX0DXX

3 Test Summary

Test Test Requirement Test Method Result

Radiated Emission ]

(30MHz to 1GHz) Part 18.305 ANSI C63.4:2003 PASS

Conducted Emission ]

(450KHz to 30MHz) Part 18.307 ANSI C63.4:2003 PASS
WALTEK SERVICES
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4 General Information

4.1 Client Information

Applicant: Lumiversal, Inc.
Address of Applicant: 500 N. Rainbow Blvd; Suite 300, Las Vegas, NV 89107
Manufacturer: DEQING DANRAN ELECTRONICS CO., LTD.

Address of Manufacturer:  91# CHANGHONG WEST STREET, WUKANG TOWN,
DEQING COUNTY, ZHEJIANG PROVINCE

4.2 General Description of E.U.T.

Product description: Lighting Fixture

Model No.: LUMTS5-Ax0D/14-U, LUMTS5-Ax0D/21-U,
LUMTS5-Ax0D/28-U, LUMTS5-Ax0D/35-U

Difference description: All the models have similar circuit elements. They have the

similar constructions, key components, materials, construction of
transformers and electrical connections. Difference among these
models are appearance (length) and power. On the basis of these,
we choose the model LUMT5-Ax0D/35-U as the test model, and
this report is also applicable to the above-mentioned models.

4.3 Details of E.U.T.
Power Supply: 120VAC / 60Hz
4.4 Description of Support Units

The EUT has been tested as an independent unit.

4.5 Standards Applicable for Testing

The customer requested FCC tests for an Lighting Fixture. The standards used were FCC
Part 18.

4.6 Test Methodology

All measurements contained in this report are conducted with FCC Measurement Procedure
MP-5, technical requirements for Methods of Measurement of Radio-Noise Emission from

ISM Equipment.

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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4.7 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC - Registration No.: 880581

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration 880581, May 26, 2011.

e IC - Registration No.: 7760A

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the Industry Canada. The acceptance letter from the Industry Canada is
maintained in our files. Registration No.: 7760A, August 3, 2010.

4.8 Test Location

All Emission tests were performed at:
Waltek Services(Shenzhen) Co., Ltd. at 1/F, Fukangtai Building, West Baima Rd.,Songgang
Street, Baoan District, Shenzhen, China

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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5 Equipment Used during Test

FCC ID: X5ALUMTS5-AX0DXX

Equipment | Manufacturer | Equipment | Internal | Specificatio | Cal. Due Cert. | Uncertaint
Name Model No. No. n Date Date No. y
EMC Agilent/ MY45114 | W20080 9k- Aug.2, | Aug.l, ngls g +1dB

Analyzer E7405A 943 01 26.5GHz 2011 2012 96
Trilog SCHWARZB
Broadband | ECK MESS- 336 W20080 30-3000 Aug.2, | Aug.1, +1dB
Antenne 30- | ELEKTROM 02 MHz 2011 2012 )
3000 MHz | / VULB9163
<10
SCHWARZB GHz:
Broad-band
ECK MESS- +1dB
Horn W20080 Aug.2, | Aug.l1,
Antenna 1- ELEK}“ROM 667 03 1-18GHz 2011 2012 - 10(‘;leg<f
18GHz | pBHA9120D GHz:
+1.5dB
10m 50 Ohm
Coaxial

C;})lel with SCHWARZB

. d‘.p.‘;g’ | | ECK MESS- Aug.2, | Aug.l,

mlelrfl ﬂ‘lla ELEKTROM - - - 2011 | 2012 ) -

gth, JAK 9513
usable up to
3(5)GHz,

Connector

Positioning C&C LAB/ ) ) i Aug.2, | Aug.l1, i )

Controller CC-C-IF 2011 2012
Color SUNSPO/ ) ) i Aug.2, | Aug.l1, i )

Monitor SP-14C 2011 2012
ROHDE&SC Wws2
Test HWARZ/ 101155 | W20050 | o 3Gz | Ave2 | AusL o000 | 114
Receiver 01 2011 2012
ESPI 42
EMI Beijingkehua Aug.2, | Aug.l1,
Receiver n KH3931 - Ok-IGHz | 5717 | 2012 - -
Two-Line V- | ROHDE&SC W20050 | 500/50u | Aug2, | Augl, | w2 .
Network HWARZ/ 100115 02 - 2011 2012 00809 +10%
ENV216 41
SCHWARZB
ECK
V—LISN MESS- I\é%é( 821298' 9k-30MHz A21(1)g1'12’ ‘é%%';’ . .
ELEKTRON
IK
WALTEK SERVICES
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6 Conducted Emission Test

Test Requirement: FCC Part 18.307

Test Method: Based on ANSI C63.4:2003

Test Result: PASS

Frequency Range: 450kHz to 30MHz

Class: Class B

Detector: Peak for pre-scan (9kHz Resolution Bandwidth)

Quasi-Peak & Average if maximised peak within 6dB of
Average Limit

6.1 Test Equipment

Please refer to Section 5 in this report.

6.2 Test Procedure

1. During the conducted emission test, the power cord of the EUT is connected to the LISN.

2. The EUT was tested according to FCC MP-5. The frequency spectrum from 450kHz to
30MHz was investigated.

3. The maximised peak emissions from the EUT was scanned and measured for both the Live
and Neutral Lines. Quasi-peak & average measurements were performed if peak emissions
were within 6dB of the average limit line.

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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6.3 Conducted Test Setup

FCC ID: X5ALUMTS5-AX0DXX

The conducted emission tests were performed using the setup accordance with the FCC MP-5

measurement procedure.
The EUT was tested in ON mode.

>80cm

I 80cm
40cm

EUT

LISN

80fm

a o

6.4 EUT Operating Condition

Operating condition is according to FCC MP-5.

A. Setup the EUT and simulators as shown on follow.

B. Enable RF signal and confirm EUT active.

C. Modulate output capacity of EUT up to specification.

EUT

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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6.5 Conducted Emission Limits

Frequency of Emission Conducted Limit (dBuV)- Quasi-peak
(MHz)
0.45—2.51 48
251—3.0 69.54
3.0—30 48

Note: In the above limits, the tighter limit applies at the band edges.

6.6 Spectrum Analyzer

The spectrum analyzer is configured during the conduction test is as follows:

Start Frequency ............................................. 450 KHz
StOp Frequency ............................................. 30 MHz
Sweep Speed ................................................. Auto

IF Bandwidth «--cocoeeeeeeeeermrememeeemnininnaninini.. 9 KHz
Video Bandwidth ccoeeeeeereeereeeeeeerenenenaneninn, 100 KHz
Quasi-Peak Adaptor Bandwidth:«-«-eeeeeeeeeeee 9 KHz
QuaSi-Peak Adaptor Mode - -wrererermrrmeneaeanannes Normal

6.7 Conducted Emission Test Result

Test Item: Conducted Emission Test
Test Voltage: 120VAC / 60Hz
Test Mode: ON
Temperature: 25.5°C
Humidity: 51%RH
WALTEK SERVICES
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6.8 Measurement Data

An initial pre-scan was performed on the live and neutral lines.
No futher quasi-peak or average measurements were performed since no peak emissions were
detected within 10dB line below the average limit.

Please refer to the following peak scan graph for reference.

LIVE LINE:
200 dBuW
: Timit | : —
(T S S SO SO S SO S S S SO O S
&0
L E{
4 !
30
T S O A SO S SR S SN SO S O S
oo i - ; R ;
1450 5 2 300 MHz
Freq. Reading | Factor | Result | Limit [Marginf . R
No- | MHz) | (@Buv) | (@B) | (dBuv) | dBuv |(dB) | T | T
1 06340 3304 1154 44 58 4800 | -342| QP
2 0.7220| 31.94 12.22 4416 4800 | -3.84 | QP
3 0.9940| 31.33 12.13 4346 4800 | 454 | QP
WALTEK SERVICES
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NEUTRAL LINE:
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FCC ID: X5ALUMTS5-AX0DXX

8000 dbuw¥

: : : limit |- J—
[ ) TR EEIEECERR SPRTSOE --
50 ; ; : i
1 L P A L SO SUUUOE SO B SO SO
i 2 3 i : : 5 :
; ; P Do o
30 i :
L1 TN TS OO T O S O SN AU SN SVPOE SR SO S N S - SR
0.0

0450

20 300 HMHz

Ma.

Freq.
(MHz)

Reading
{dBuV)

Factor
(dB)

Result
(dBuV)

Limit
dBuV

Margin
(dB)

Dietector

Remark

0.5420

33.01

11.55

44 56

45.00

-3.44

QP

0.7220

31.90

12.22

4412

45.00

-3.88

QP

0.9940

31.33

12.13

43.46

45.00

-4.54

ap

1.4460

3224

12.19

44 43

45.00

-3.57

ap

A P LA RO —

19.7939

2230

12.28

34.58

45.00

-13.42

QP

WALTEK SERVICES
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7 Radiated Emissions Test

7.1 Radiated Emission Data

Test Requirement: FCC Part18.305

Test Method: ANSI C63.4:2003

Test Result: PASS

Frequency Range: 30MHz to 1GHz

Measurement Distance: 3m

Class: Class B

Limit: 40 dBuV/m between 30MHz & 88MHz

43.5 dBuV/m between 88MHz & 216MHz
46 dBuV/m between 216MHz & 1000MHz

Detector: Peak for pre-scan (120kHz resolution bandwidth)

Quasi-Peak if maximised peak within 6dB of limit

7.2 Measurement Uncertainty
All measurements involve certain levels of uncertainties, especially in the field of EMC. The
factors contributing to uncertainties are spectrum analyzer, cable loss, antenna factor
calibration, antenna directivity, antenna factor variation with height, antenna phase center
variation, antenna factor frequency interpolation, measurement distance variation, site

imperfections, mismatch (average), and system repeatability.

Based on ANSI C63.4:2003, The Treatment of Uncertainty in EMC Measurements, the best

estimate of the uncertainty of a radiation emissions measurement at Waltek Lab is +£5.03 dB.

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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7.3 EUT Setup

FCC ID: X5ALUMTS5-AX0DXX

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site,

using the setup accordance with the ANSI C63.4:2003, The specification used in this report

was the FCC Part18.305 (C) Consumer epuipment limits.

The EUT was tested in ON mode.

Semi-anechoic Chamber

Antenna

Turntable

||IIII
L] III
Ll
P

H
Im~4ni:

NoN

7.4 Spectrum Analyzer Setup

According to FCC Part18.305 Rules, the system was tested 30 to 1000MHz.

Start Frequency........eoovceeerieeenieeenieeeieeeee,
Stop Frequency ......ceeeveveeenieeniieeniceeiieene,
IF Bandwidth ........cccoooeeiiiniiiiiiiciieieee,
Video Bandwidth.........cccccooveviiiiiiiniinenene
Quasi-Peak Adapter Bandwidth
Quasi-Peak Adapter Mode
Resolution Bandwidth ...........cccooeieiieennn.

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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7.5 Test Procedure

For the radiated emissions test, maximizing procedure was performed on the six (6) highest
emissions to ensure EUT is compliant with all installation combinations.

All data was recorded in the peak detection mode. Quasi-peak readings was performed only
when an emission was found to be marginal (within -4 dBuV of specification limits), and are
distinguished with a "Qp" in the data table. But any frequency above 1000 MHz, the limit is
based on average detector.

The EUT was under normal mode during the final qualification test and the configuration was

used to represent the worst case results.

7.6 Corrected Amplitude & Margin Calculation
The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dBuV means the emission is 7dBuV below the
maximum limit for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Class B Limit

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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7.7 Summary of Test Results
According to the data in this section , the EUT complied with the FCC Part18 standards.

Horizontal:

0.0 db Wt Fm

[k -

W angin: —

50

40

A,
- M\\/{

20

0
0.0 : : : : : —
20000 A0 B0 B0 70 B0 Jo0 400 500 e00 OO 10000 MHz
Freq. Reading | Factor Result Limit  [Margin
No- | mHz) |(dBuvim)| (dB) |(dBuVim) |{dBuvim)| (dB) | DtEctor| Remark
30.1056| 1837 | 1649 | 3486 | 4000 | 514| QF
2 335700| 1908 | 1614 | 3522 | 4000 | 278| QF
3 G7.7856| 26.08 | 1039 | 3647 | 4000 | 353| QF
WALTEK SERVICES
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Page 16 of 20

Lumiversal, Inc. FCC ID: X5ALUMTS5-AX0DXX

Vertical:
B0LD dB ul Fim
limat1:
M angin: —
40
1
1]
{
20
20 f--gh- b
00 : . : : : L
30. D00 40 L1 &0 70 80 300 A00 500 &DO J0DO 10000 MH=z
Freg. Reading | Factor Result Limit [Margin
No- | mHz)  |(dBuvim)| (dB) |(dBuvim) |(dBuvim)| (aB) | Pt=ctor| Remark
1 68.0241| 2571 10.60 | 36.31 4000 | -369| QP
2 138.8120| 18.01 13.04 | 3105 | 4350 [-1245] QP

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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8 Photographs of Testing

8.1 Conducted Emission Test View

8.2 Radiated Emission Test View

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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9 Photographs - Constructional Details
9.1 EUT - Appearance View

9.2 EUT - Special View

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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9.3 PCB - Front View

9.4 PCB - Back View

WALTEK SERVICES
Reference No.: WT10093841-N-E-F
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10 FCC Label

This device complies with FCC PART 18: 2007 of the FCC Rules.
The Label must not be a stick-on paper. The Label on these products must be permanently
affixed to the product and readily visible at the time of purchase and must last the expected

lifetime of the equipment not be readily detachable.

Proposed Label Location on EUT
EUT Top View/ proposed FCC Label Location

= g
FCC ID: X5ALUMT5-AX0DXX
This device complies with Part 18 of the
FCC Rules.

o M1 1213

WALTEK SERVICES
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